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1 Summary of Test
1.1 Modification history of the test report
Document Number Modification History Issue Date
JPD-TR-21258-0 First Issue Refer to the cover page
1.2 Standards
CFR47 FCC Part 15 Subpart E
1.3 Test methods
ANSI C63.10-2013
KDB789033 D02 General U-NII Test Procedures New Rules v02r01
1.4 Deviation from standards
None
15 List of applied test(s) of the EUT
Test i.t em Test item Condition Result Remark
section
15.407(a) 26dB Bandwidth Conducted PASS -
15.407(a) Maximum Conducted Output Power Conducted PASS -
15.407(a) Peak Power Spectral Density Conducted PASS -
15.407(b) . -
15.205 Fglgézzggegrglgi?snifo eration) Radiated PASS .
15.209 P
15.407(g) Frequency Stability Conducted PASS -
15.207 AC Power Line Conducted Emissions Conducted PASS -
1.6 Test information
None
1.7 Test set up
Table-top
1.8 Test period

19-November-2021 - 8-December-2021
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Equipment Under Test

All information in this chapter was provided by the applicant.

EUT information

Applicant

Equipment Under Test (EUT)

Model number

Serial number

Trade name

Number of sample(s)
EUT condition
Power rating

Size

Environment
Terminal limitation

Hardware version
Software version
Firmware version

RF Specification

Protocol

Frequency range

Number of RF Channels

Modulation type

TUV SUD Japan Ltd.

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi,
Kanagawa, Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314
Tablet

KC-T304C

2695300160, 2695300163

Kyocera

2

Prototype

Battery: DC 3.8V

Size: (W) 259 mm x (D) 168 mm x (H) 8.6 mm
Indoor and Outdoor use

-20°C to 60°C

DMT1
1.011KC
Not applicable

IEEE802.114a,

IEEE802.11n (HT20), IEEE802.11n (HT40)
IEEE802.11ac (VHT20), IEEE802.11ac (VHT40),
EEE802.11ac (VHTS80)

IEEE802.11a/n (HT20) / IEEE802.11ac (VHT20): 5180 MHz-5320 MHz,
5500 MHz-5720 MHz

IEEE802.11n (HT40) / IEEE802.11ac (VHT40): 5190 MHz-5310 MHz, 5510
MHz-5710 MHz

IEEE802.11ac (VHT80): 5210 MHz, 5290 MHz, 5530 MHz, 5610 MHz,
5690MHz

IEEE802.11a/n (HT20) / IEEE802.11ac (VHT20): 20 Channels
IEEE802.11n (HT40) / IEEE802.11ac (VHT40): 10 Channels
IEEE802.11ac (VHT80): 5 Channels

IEEE802.11a/n/ac: OFDM (BPSK, QPSK, 16QAM, 64QAM,
256QAM)
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Data rate |[EEE802.11a: 6, 9, 12, 18, 24, 36, 48, 54 Mbps
IEEE802.11n (HT20 LGl): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65, 78, 86.5Mbps
I[EEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3,57.8, 65, 72.2, 86.7, 96.1Mbps
IEEE802.11ac (VHT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65, 78, 86.5Mbps
IEEE802.11ac (VHT20 SGI): 7.2, 14.4,21.7, 28.9, 43.3, 57.8, 65, 72.2, 86.6,
96.1Mbps
IEEE802.11n (HT40 LGI): 13.5, 27, 40.5, 54, 81, 108, 121.5, 135, 162, 180Mbps
IEEE802.11n (HT40 SGI): 15, 30, 45, 60, 90, 120, 135, 150, 180, 200Mbps
|[EEE802.11ac (VHT40 LGI): 13.5, 27, 40.5, 54, 81, 108, 121.5, 135, 162, 180Mbps
IEEE802.11ac (VHT40 SGI): 15, 30, 45, 60, 90, 120, 135, 150, 180, 200Mbps
IEEE802.11ac (VHT80 LGI): 29.5, 58.5, 87.8, 117, 175.5, 234, 263.3, 292.5, 351,
390Mbps
|[EEE802.11ac (VHT80 SGI): 32.5, 65, 97.5, 130, 195, 260, 292.5, 325, 390,
433.3Mbps

Channel separation IEEE802.11a/n(HT20) / IEEE802.11ac (VHT20): 20 MHz
IEEE802.11n (HT40) / IEEE802.11ac (VHT40): 40 MHz
IEEE802.11ac (VHT80): 80 MHz

Conducted power 9.897 mW (IEEE802.11a)
9.360 mW (IEEE802.11n: HT20)
9.227 mW (IEEE802.11n: HT40)
9.371 mW (IEEE802.11ac: VHT80)

Antenna type Internal antenna

Antenna gain 5.15-5.25 GHz band: 2.3 dBi
5.25-5.35 GHz band: 1.8 dBi
5.47-5.73 GHz band: 1.3 dBi

2.2 Modification to the EUT

The table below details modifications made to the EUT during the test project.

Modification State ‘ Description of Modification ‘ Modification fitted by ‘ Date of Modification

Model: KC-T304C, Serial Number: 2695300160, 2695300163

0 ‘ As supplied by the applicant ‘ Not Applicable ‘ Not Applicable

2.3 Variation of family model(s)
2.3.1 List of family model(s)

Not applicable

2.3.2 Reason for selection of EUT

Not applicable
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2.4 Operating channels and frequencies

[IEEE802.11a/n (HT20) / IEEE802.11ac (VHT20)]

Channel Frequency [MHZz]
36 5180
40 5200
44 5220
48 5240
52 5260
56 5280
60 5300
64 5320
100 5500
104 5520
108 5540
112 5560
116 5580
120 5600
124 5620
128 5640
132 5660
136 5680
140 5700
144 5720

IEEE802.11n (HT40) / IEEE802.11ac (VHT40)]

Channel Frequency [MHZz]
38 5190
46 5230
54 5270
62 5310
102 5510
110 5550
118 5590
126 5630
134 5670
142 5710

[IEEE802.11ac (VHT80)]

Channel Frequency [MHZz]
42 5210
58 5290
106 5530
122 5610
138 5690
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2.5 Description of test mode
The EUT had been tested under operating condition.
There are three channels have been tested as following:
IEEE802.11a/n (HT20) IEEE802.11n (HT40) IEEE802.11ac (HT80)
Band IEEE802.11ac (VHT20) IEEE802.11ac (VHT40)
Frequency Frequency Frequency
Channel [MHZ] Channel [MHZ] Channel [MHZ]
52 GHz 36 5180 38 5190 42 5210
Band 40 5200 - - - -
48 5240 46 5230 - -
52 5260 54 5270 58 5290
> otz 56 5280 i i i i
64 5320 62 5310 - -
100 5500 102 5510 106 5530
5.6 GHz 116 5580 110 5550 122 5610
Band 140 5700 134 5670 138 5690
144 5720 142 5690 - -

The pre-test has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates.

Band Modulation Type Data Rate

IEEE802.11a: OFDM 6Mbps
IEEE802.11n (HT20): OFDM MCSO (6.5Mbps)
5.2 GHz Band IEEE802.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (VHT80): OFDM MCSO0 (29.5Mbps)

IEEE802.11a: OFDM 6Mbps
IEEE802.11n (HT20): OFDM MCSO (6.5Mbps)
5.3 GHz Band IEEE802.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (VHT80): OFDM MCSO0 (29.5Mbps)

IEEE802.11a: OFDM 6Mbps
IEEE802.11n (HT20): OFDM MCSO (6.5Mbps)
5.6 GHz Band IEEE802.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (VHT80): OFDM MCSO0 (29.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z
to compare the level, and the maximum noise.

The worst emission was found in X axis and the worst case recorded.

Pre-scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports.

2.6 Operating flow

- Tx mode
i)  Test program setup to the Software
i) Select a Test mode
Operating frequency: 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
iii) Start test mode

- Rx mode
i)  Test program setup to the Software
i) Select a Test mode
Operating frequency: 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
iii) Start test mode

TUV SUD Japan Ltd. Page 70f 178
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3 Configuration of Equipment

Numbers assigned to equipment on the diagram in “3.3 System configuration” correspond to the lists in “3.1
Equipment used” and “3.2 Cable(s) used”.

This test configuration is based on the manufacture’s instruction.

Cabling and setup(s) were taken into consideration and test data was taken under worse case condition.

3.1 Equipment used
No. Equipment Company Model No. Serial No. FCC ID/DoC Comment
2695300160,

1 | Tablet KYOCERA KC-T304C 2695300163 V65KC-T304C | EUT

2 | AC Adapter KYOCERA | ADO6KC JJA N/A *
*:AC power line Conducted Emission Test.
3.2 Cable(s) used
No. Equipment Length[m] Shield Connector Comment

a | DC cable for AC Adapter 1.2 No Plastic *
*:AC power line Conducted Emission Test.
3.3 System configuration

1. Tablet
(EUT)
a # | 2. AC Adapter AC 120 V
DC-in

60 Hz

# : Un-detachable cable

TUV SUD Japan Ltd. Page 8 0f 179
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4 Test Result

4.1 26dB Bandwidth and 99% Occupied Bandwidth
4.1.1 Measurement procedure
[FCC 15.407(a), KDB 789033 D02, Section C, D]

The 26dB bandwidth and 99% occupied bandwidth is measured with a spectrum analyzer connected to the
antenna terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

- RBW=200 kHz/430 kHz/820 kHz, VBW=620 kHz/1.3 MHz/2.4 MHz, Span=40 MHz/80 MHz/160 MHz
Sweep=auto, Detector=Peak, Trace mode=Max hold

The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band

The test mode of EUT is as follows.

- Tx mode

- Test configuration

Spectrum

EUT Attenuator Analyzer
Coaxial cable

41.2 Limit

None

TUV SUD Japan Ltd. Page 9 0f 179
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4.1.3 Measurement result
Date . 3-December-2021
Temperature ;. 20.8 ['C]
Humidity : 31.8 [%] Test engineer
Test place . Shielded room No.4 Kazunori Saito
Frequency 26 dB bandwidth 99% Occupied bandwidth
Mode Band Channel (MHz2) (MHz2) (MHz2)
36 5180 19.974 16.4128
5.2 GHz
Band 40 5200 19.899 16.3957
48 5240 19.789 16.4018
52 5260 19.898 16.4261
5.3 GHz 56 5280 19.819 16.4401
802.11a Band
64 5320 20.084 16.4327
100 5500 19.878 16.4194
5.6 GHz 116 5580 19.993 16.4195
Band 140 5700 20.111 16.4109
144 5720 19.907 16.4317
Frequency 26 dB bandwidth 99% Occupied bandwidth
Mode Band Channel (MHz2) (MHz2) (MH2)
36 5180 20.156 17.5279
5.2 GHz
Band 40 5200 20.191 17.5356
48 5240 20.203 17.5445
52 5260 20.265 17.5589
802.11n | pon’ 56 5280 20.227 17.5502
(20 MHz) 64 5320 20.154 17.5534
100 5500 20.329 17.5440
5.6 GHz 116 5580 19.933 17.5380
Band 140 5700 20.252 17.5311
144 5720 20.342 17.5443
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Frequency 26 dB bandwidth 99% Occupied bandwidth
Mode Band Channel (MH2) (MH2) (MH2)
5.2 GHz 38 5190 40.488 36.0016
Band 46 5230 40.601 35.9816
5.3 GHz 54 5270 40.848 35.9982
802.11n Band 62 5310 40.343 35.9711
(40 MHz) 102 5510 40.729 36.0172
5.6 GHz 110 5550 40.553 36.0080
Band 134 5670 40.558 35.9882
142 5710 40.281 36.0205
Frequency 26dB bandwidth 99% Occupied bandwidth
Mode Band Channel (MHz2) (MHz2) (MHz2)
5.2 GHz 42 5210 80.977 75.1234
Band

5.3 GHz
802.11ac Band 58 5290 80.938 75.1029
(80 MHz) 106 5530 80.821 75.1346
2.6 GHz 122 5610 81.102 75.1338

Band

138 5690 80.910 75.1117
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4.1.4 Trace data

[IEEE802.1143]
(5.2 GHz Band)
Channel: 36

Agilent

Atten

M

Occupied Bandwidth
16.4128 MHz

Transmit Freq Error
» dB Bandwidth

Channel: 40

3% Agilent

Occupied Bandwidth
16.3957 MHz

Transmit Freq Error 5.
» dB Bandwidth

Channel: 48

3% Agilent

Occupied Bandwidth
16.4818 MHz

Transmit Freq Error 14
% dB Bandwidth 9

TUV SUD Japan Ltd.

Occ BH % Pur
X dB

ep 1

Occ BH % Pur
X dB

Occ BH Z Pwr
% dB
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(5.3 GHz Band)
Channel: 52

3% Agilent

sgrettinr
N

M k

Occupied Bandwidth
16.4261 MHz

Transmit Freq Error
» dB Bandwidth

Channel: 56

% Agilent

Occupied Bandwidth
16.4481 MHz

Transmit Freq Error
» dB Bandwidth

Channel: 64

3% Agilent

Occupied Bandwidth
16.4327 MHz

Transmit Freq Error
» dB Bandwidth

TUV SUD Japan Ltd.

YEHW

YEHW

YEHW

Occ BH % Pur
X dB

Occ BH % Pur
X dB

Occ BH % Pur
X dB
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(5.6 GHz Band)
Channel: 100

3% Agilent

M k

Occupied Bandwidth
16.4194 MHz

Transmit Freq Error
» dB Bandwidth

Channel: 116

% Agilent

Occupied Bandwidth
16.4195 MHz

Transmit Freq Error
» dB Bandwidth

Channel: 140

3% Agilent

Occupied Bandwidth
16.4189 MHz

Transmit Freq Error
» dB Bandwidth

TUV SUD Japan Ltd.
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Occ BH % Pur
X dB

Occ BH % Pur
X dB

el
eyl
R |

Occ BH % Pur
X dB
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Channel: 144

3% Agilent

ki J
Occupied Bandwidth Occ BH % Pur
16.4317 MHz x dB

Transmit Freq Error  -11.500 kHz
» dB Bandwidth

TUV SUD Japan Ltd.
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[IEEE802.11n (HT20)]
(5.2 GHz Band)
Channel: 36

Agilent

Occupied Bandwidth
17,5279 MHz

Transmit Freq Error
» dB Bandwidth

Channel: 40

% Agilent

Occupied Bandwidth
17.5356 MHz

Transmit Freq Error
» dB Bandwidth

Channel: 48

Agilent

Atten

T G

Occupied Bandwidth
17.5445 MHz

Transmit Freq Error
» dB Bandwidth

TUV SUD Japan Ltd.

Occ BH Z Pwr
% dB

Occ BH % Pur
X dB

ep ]

Occ BH % Pur
X dB
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(5.3 GHz Band)
Channel: 52

3% Agilent

M k

Occupied Bandwidth
17.5589 MHz

Transmit Freq Error 1
» dB Bandwidth

Channel: 56

% Agilent

Occupied Bandwidth
17.5502 MHz

Transmit Freq Error 1
» dB Bandwidth ?

Channel: 64

3% Agilent

Occupied Bandwidth
17.5534 MHz

Transmit Freq Error
» dB Bandwidth

TUV SUD Japan Ltd.

YEHW

YEHW

YEHW

Occ BH % Pur
X dB

Occ BH % Pur
X dB

Occ BH % Pur
X dB
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(5.6 GHz Band)
Channel: 100

3% Agilent

M k

Occupied Bandwidth
17.5448 MHz

Transmit Freq Error 11,
» dB Bandwidth

Channel: 116

% Agilent

Occupied Bandwidth
17.5380 MHz

Transmit Freq Error
» dB Bandwidth

Channel: 140

3% Agilent

Occupied Bandwidth
17.5311 MHz

Transmit Freq Error
» dB Bandwidth
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X dB

Occ BH % Pur
X dB
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X dB
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Channel: 144

3% Agilent

kH

Occupied Bandwidth
175443 MHz

Transmit Freq Error
» dB Bandwidth
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Occ BH Z Pwr
% dB
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[IEEE802.11n (HT40)]
(5.2 GHz Band)
Channel: 38

Channel: 46

3% Agilent

Occupied Bandwidth
36.0016 MHz

Transmit Freq Error
» dB Bandwidth

= Agilent

H 430 kH

Occupied Bandwidth
35.9816 MHz

Transmit Freq Error
% dB Bandwidth

TUV SUD Japan Ltd.

Occ BH Z Pwr
% dB

P,

Occ BH Z Pwr
% dB
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(5.3 GHz Band)

Channel: 54
% Agilent
Occupied Bandwidth
35.9982 MHz
Transmit Freq Error
® dB Bandwidth
Channel: 62

= Agilent

H

Occupied Bandwidth
35.9711 MHz

Transmit Freq Error
% dB Bandwidth

TUV SUD Japan Ltd.

Occ BH % Pur
X dB

Occ BH Z Pwr
% dB
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(5.6 GHz Band)
Channel: 102

3% Agilent

3 438 k

Occupied Bandwidth
36.0172 MHz

Transmit Freq Error
» dB Bandwidth

Channel: 110

% Agilent

EY
/

Al
A
thadurt ™t

Occupied Bandwidth
36.8080 MHz

Transmit Freq Error
» dB Bandwidth

Channel: 134

3% Agilent

Occupied Bandwidth
35.9882 MHz

Transmit Freq Error
» dB Bandwidth

TUV SUD Japan Ltd.
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Mhade

Occ BH % Pur
X dB

VS P
LT W N
i VL0

Occ BH % Pur
X dB

Occ BH % Pur
X dB
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Channel: 142

3% Agilent

LR

H 430 kH

Occupied Bandwidth
36.0205 MHz

Transmit Freq Error -1
» dB Bandwidth

TUV SUD Japan Ltd.

Occ BH Z Pwr
% dB
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[IEEE802.11ac (HT80)]
(5.2 GHz Band)
Channel: 42

3% Agilent

Lorrten

Occupied Bandwidth
75.1234 MHz

Transmit Freq Error
» dB Bandwidth

(5.3GHz Band)
Channel: 58

% Agilent

Occupied Bandwidth
75.1829 MHz

Transmit Freq Error
% dB Bandwidth

TUV SUD Japan Ltd.

Occ BH Z Pwr
% dB

Occ BH Z Pwr
% dB

i, |
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(5.6 GHz Band)
Channel: 106

3% Agilent

M k

Occupied Bandwidth
75.1346 MHz

Transmit Freq Error
» dB Bandwidth

Channel: 122

% Agilent

Occupied Bandwidth
75.1338 MHz

Transmit Freq Error
» dB Bandwidth

Channel: 138

3% Agilent

EN

]
AT
L. w,_f_r*,;.;*_,..ﬁwa«ww’ I

Occupied Bandwidth
75.1117 MHz

Transmit Freq Error
» dB Bandwidth

TUV SUD Japan Ltd.

Lt
Ld -

.
] \.-"\l“m.{_.:‘nuﬁmm-‘-

syt

Occ BH % Pur
X dB

Occ BH % Pur
X dB

Nt

Occ BH % Pur
X dB
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4.2 Maximum Conducted Output Power
4.2.1 Measurement procedure

[FCC 15.407(a), KDB 789033 D02, Section E.2.b) Method SA-1, d)Method SA-2]

The peak power is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;
- RBW=1MHz, VBW=3MHz, Span=35MHz/70MHz/140MHz, Sweep=auto,
Detector=RMS, Trace mode=Averaging
The EUT was set to operate with following conditions.
- 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
The test mode of EUT is as follows.
- Tx mode

- Test configuration

Spectrum

EUT Attenuator Analyzer
Coaxial cable

4.2.2 Limit

(1) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output power
over the frequency band of operation shall not exceed 250mW provided the maximum antenna gain does
not exceed 6 dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency band of operation shall not exceed the lesser of 250mW or 11dBm + 10logB, where B is the
2 6dB emission bandwidth in megahertz.

(3) For the 5.725-5.85 GHz bands, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W.
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<Output Power Limit Calculation>
Power Limit Calculated Antenna Determined
Band Mode (MW) Limit Gain Limit
(dBm) (dBi) (dBm)
802.11a
802.11n
5.2GHz HT20
Band 802.11n 250 23.97 2.3 23.97
HT20
802.11ac
HT80
Power Limit Calculated Antenna Determined
(mW) - : .
Band Mode Least 26dBc BW Limit Gain Limit
(MH2) (dBm) (dBi) (dBm)
250 23.97
802.11a 19.819 5307 23.97
802.11n 250 23.97 2397
5.3GHz HT20 20.154 24.04 18 '
Band 802.11n 250 23.97 ) 2397
HT20 40.343 27.06 '
802.11ac 250 23.97
HT80 80.938 30.08 23.97
Power Limit Calculated Antenna Determined
(mW) - : .
Band Mode Least 26dBc BW Limit Gain Limit
(MH2) (dBm) (dBi) (dBm)
250 23.97
802.11a 19878 308 23.97
802.11n 250 23.97 2397
5.6GHz HT20 19.933 24.00 13 '
Band 802.11n 250 23.97 ) 2397
HT20 40.553 27.08 )
802.11ac 250 23.97
HT80 80.821 30.08 23.97
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4.2.3 Measurement result
Date 3-December-2021
Temperature 20.8 [°C]
Humidity 31.8 [%] Test engineer
Test place Shielded room No.4 Kazunori Saito
Duty Cycle
. Test Test
Frequency Reading DCF
Mode Channel Result Result
(MHz) (dBm) On On+Off (dB)
Time(ms) | Time(ms) X (dBm) (mw)
36 5180 9.33 9.465 8.841
40 5200 8.85 1.392 1.436 0.969 0.135 8.985 7.916
58 5240 8.93 9.065 8.063
52 5260 9.63 9.765 9.474
802.11a 56 5280 9.06 1.392 1.436 0.969 0.135 9.195 8.308
' 64 5320 9.46 9.595 9.110
100 5500 9.50 9.635 9.194
116 5580 9.82 9.955 9.897
1.392 1.436 0.969 0.135
140 5700 9.10 9.235 8.385
144 5720 9.24 9.375 8.660
Notel: X = Ontime / (On + Off time), DCF=10log (1/x)
Note2: Test Result=Reading + DCF
Duty Cycle
. Test Test
Frequenc Readin DCF
Mode Channel (ﬁ/lllj-|z) y (dBrIn)g Oon On+Off x (dB) Result Result
Time(ms) Time(ms) (dBm) (mW)
36 5180 8.99 9.143 8.208
40 5200 8.86 1.286 1.332 0.965 0.153 9.013 7.966
58 5240 8.36 8.513 7.100
52 5260 8.97 9.123 8.171
802.11n 56 5280 8.70 1.286 1.332 0.965 0.153 8.853 7.678
(20MHz2) 64 5320 9.22 9.373 8.655
100 5500 9.22 9.373 8.655
9.56 9.713 9.360
116 5580 1.286 1.332 0.965 0.153
140 5700 9.55 9.703 9.338
144 5720 9.23 9.383 8.675

Note: X = On time / (On + Off time), DCF=10log (1/x)

Note2: Test Result=Reading + DCF
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Duty Cycle
. Test Test

Frequenc Readin DCF
Mode Channel (ﬁ/IHz) y (dBm)g Oon On+Off X (dB) Result Result
Time(ms) Time(ms) (dBm) (mW)
8.89 9.181 8.280

38 5190 0.636 0.680 0.935 0.291
46 5230 8.96 9.251 8.415
8.95 9.241 8.396

>4 5270 0.636 0.680 0.935 0.291
802.11n 62 5310 8.97 9.261 8.434
(40MHz2) 102 5510 9.16 9.451 8.812
110 5550 9.06 9.351 8.611

0.636 0.680 0.935 0.291
134 5670 9.36 9.651 9.227
142 5710 9.21 9.501 8.914

Note: X = On time / (On + Off time), DCF=10log (1/x)
Note2: Test Result=Reading + DCF
Duty Cycle

. Test Test

Frequenc Readin DCF
Mode Channel (ﬁ/IHz) y (dBm)g Oon On+Off x (dB) R;esult Result
Time(ms) Time(ms) (dBm) (mw)
42 5210 8.61 0.324 0.368 0.879 0.558 9.168 8.256
58 5290 8.83 0.324 0.368 0.879 0.558 9.388 8.685
E(gggl'vl”}é; 106 5530 8.96 0.324 0368 | 0879 | 0558 | 9.518 | 8.949
122 5610 9.16 0.324 0.368 0.879 0.558 9.718 9.371
138 5690 8.95 0.324 0.368 0.879 0.558 9.508 8.928

Note: X = On time / (On + Off time), DCF=10log (1/x)

Note2: Test Result=Reading + DCF
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4.2.4 Trace data
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Channel: 144
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[IEEE802.11n (HT20)]
(5.2GHz Band)
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(5.3GHz Band)
Channel: 52
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Channel: 144
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[IEEE802.11n (HT40)]
(5.2GHz Band)
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(5.6GHz Band)
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Channel: 142
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[IEEE802.11ac (HT80)]
(5.2 GHz Band)
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4.3 Peak Power Spectral Density
4.3.1 Measurement procedure

[FCC 15.407(a), KDB 789033 D02, Section F]

The peak power spectral density is measured with a spectrum analyzer connected to the antenna terminal,
while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

- RBW=1 MHz, VBW=3 MHz, Span=25 MHz/50 MHz/100 MHz, Sweep=Auto,
Detector=RMS, Trace mode=Averaging

The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band

The test mode of EUT is as follows.

- Tx mode

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

4.3.2 Limit

(1) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral density
shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6
dBi are used, the peak power spectral density shall be reduced by the amount in dB that directional gain of
the antenna exceeds 6dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum power spectral density shall not exceed
11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, the
peak power spectral density shall be reduced by the amount in dB that directional gain of the antenna
exceeds 6 dBi.

(3) For the 5.725-5.85 GHz bands, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB that
directional gain of the antenna exceeds 6 dBi.

However, fixed point-to-point U-NII devices operating in this band may employ transmitting antennas with
directional gain greater than 6dBi without any corresponding reduction in transmitter conducted power. Fixed,
point-to-point operations exclude the use of point-to-multipoint systems, omnidirection applications, and
multiple collocated transmitters transmitting the same information. The operator of the U-NII device, or if the
equipment is professionally installer, is responsible for ensuring that systems employing high gain directional
antennas are used exclusively for fixed, point-to-point operations.

<Peak Power Spectral Density Limit Calculation>

Antenna Gain .
Band (dBi) Limit
5.2 GHz Band 2.8 13.8 dBm/MHz
5.3 GHz Band 1.8 12.8 dBm/MHz
5.6 GHz Band 1.3 12.3 dBm/MHz
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4.3.3 Measurement result
Date . 3-December-2021
Temperature ;. 20.8 ['C]
Humidity : 31.8 [%] Test engineer
Test place . Shielded room No.4 Kazunori Saito
Duty Cycle
. Test
Frequency | Reading DCF
Mode Channel (MH2) (dBm) Oon On+0ff " (dB) Rdesult
Time(ms) | Time(ms) (dBm)
36 5180 -0.460 -0.325
40 5200 -0.694 1.392 1.436 0.969 0.135 -0.559
48 5240 -0.718 -0.583
52 5260 -0.523 -0.388
56 5280 -0.410 1.392 1.436 0.969 0.135 -0.275
802.11a
64 5320 -0.091 0.044
100 5500 -0.595 -0.460
116 5580 -0.417 -0.282
1.392 1.436 0.969 0.135
140 5700 -0.434 -0.299
144 5720 -0.209 -0.074

Note: X = On time / (On + Off time), DCF=10log (1/x)
Note 2: Test Result = Reading + DCF
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Duty Cycle
. Test
Frequency | Reading DCF
Mode Channel (MH2) (dBm) ~On On+Off . (dB) Rdesult
Time(ms) | Time(ms) (dBm)
36 5180 -1.002 -0.849
40 5200 -1.199 1.286 1.332 0.965 0.153 -1.046
48 5240 -0.763 -0.610
52 5260 -0.926 -0.773
802.11n 56 5280 -0.812 1.286 1.332 0.965 0.153 -0.659
(20MHz) 64 5320 -1.023 -0.870
100 5500 -0.641 -0.488
116 5580 -0.470 -0.317
1.286 1.332 0.965 0.153
140 5700 -0.143 0.010
144 5720 -0.917 -0.764
Note: X = On time / (On + Off time), DCF=10log (1/x)
Note 2: Test Result = Reading + DCF
Duty Cycle
. Test
Frequency | Reading DCF
Mode Channel (MH2) (dBm) ~On On+Off . (dB) Rdesult
Time(ms) | Time(ms) (dBm)
38 5190 -3.997 -3.706
0.636 0.680 0.935 0.291
46 5230 -3.840 -3.549
54 5270 -3.994 -3.703
0.636 0.680 0.935 0.291
802.11n 62 5310 -4.059 -3.768
(40MHz) 102 5510 -3.702 -3.411
110 5550 -3.898 -3.607
0.636 0.680 0.935 0.291
134 5670 -3.467 -3.176
142 5710 -3.701 -3.410

Note: X = On time / (On + Off time), DCF=10log (1/x)
Note 2: Test Result = Reading + DCF
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Duty Cycle
. Test
Frequency | Reading DCF
Mode Channel (MH2) (dBm) ~On On+Off . (dB) Rdesult
Time(ms) | Time(ms) (dBm)
42 5210 -7.596 0.324 0.368 0.879 0.558 -7.038
58 5290 -7.317 0.324 0.368 0.879 0.558 -6.759
?gg,'v}&";‘)c 106 5530 -6.910 0.324 0.368 0.879 0.558 -6.352
122 5610 -6.601 0.324 0.368 0.879 0.558 -6.043
138 5690 -7.162 0.324 0.368 0.879 0.558 -6.604

Note: X = On time / (On + Off time), DCF=10log (1/x)
Note 2: Test Result = Reading + DCF
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4.3.4 Trace data
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(5.3 GHz Band)
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(5.6 GHz Band)
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[IEEE802.11n (HT20)]
(5.2 GHz Band)
Channel: 36

4 Agilent

1
™ .M-g*lmwn- e,
,,.v.w..-w‘-m-'rnm“-*-" " s """m-.“m“..u“‘mﬂ\
i
E

Marker
5.181225000 GHz
-1.002 dBm

Channel: 40

% Agilent

s e _‘Xm.,,,,ﬁ o
A

b,
v :

5.200850000 GHz
-1.199 dBm

Channel: 48

2

o “__,'_M..m\.,...Jl.-hv.-""’“w“-m-m ”"’"“*"'“‘“"“‘”’*"‘N-*ww-,.«.,
e P,

¥
7

Marker
5.240900000 GHz
-0.763 dBm

TUV SUD Japan Ltd. Page 5201179



Document Number: JPD-TR-21258-0

(5.3 GHz Band)
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(5.6 GHz Band)
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[IEEE802.11n (HT40)]
(5.2 GHz Band)
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(5.3 GHz Band)
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(5.6 GHz Band)
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Channel: 142
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4.4 Radiated Emissions (Restricted Bands of Operation)
4.4.1 Measurement procedure
[FCC 15.407(b), 15.205, 15.209, KDB 789033 D02, Section G.4, 5, 6.c)Method AD]
Test was applied by following conditions.
Test method : ANSI C63.10
Frequency range : 9kHzto 40 GHz
Test place :  3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W) 1.0 x (D) 1.0 x(H) 0.8 m (below 1 GHz)
Styrofoam table / (W) 0.6 x (D) 0.6 x(H) 1.5 m (above 1 GHz)
Antenna distance : 3m
Test receiver setting Below 1 GHz
- Detector :  Quasi-peak
- Bandwidth © 120 kHz
Spectrum analyzer setting Above 1 GHz
- Peak :  RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto, Detector=Peak
Trace mode=Max hold
- Average : RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto, Detector=RMS

Trace mode=Averaging(300 counts)

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop
antenna, Biconical antenna, Log periodic antenna, Double ridged guide antenna and Bload-band horn
Antenna ). The antenna is positioned both the horizontal and vertical planes of polarization and height
is varied 1m to 4m and stopped at height producing the maximum emission. As for the Loop antenna,
it is positioned with its plane vertical, and the center of the Loop antenna is 1m above the ground
plane.
The EUT is Placed on a turntable, which is 0.8m (below 1 GHz) and 1.5m (above 1 GHz) above ground
plane. The turntable shall be rotated for 360 degrees to determine the position of maximum emission
level. The test results represent the worst case emission for each emission with manipulating the EUT,
support equipment, interconnecting cables and varying the mode of operation. Sufficient time for the
EUT, support equipment, and test equipment are allowed in order for them to warm up to their normal
operating condition.

The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band

The test mode of EUT is as follows.

- Tx mode, Rx mode

- Test configuration

Testroom : Measurement room

Spectrumanalyzer /

Antenna : Preamplifier Receiver
Cable system :
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Duty cycle result

On On+Off Duty Cycle DCF
Mode Band Time(ms) Time(ms) (%) (dB)

W52 1.392 1.436 96.94 0.135

802.11a W53 1.392 1.436 96.94 0.135

W56 1.392 1.436 96.94 0.135

50211 W52 1.286 1.332 96.55 0.153

- W53 1.286 1.332 96.55 0.153
(20MHz)

W56 1.286 1.332 96.55 0.153

50211 W52 0.636 0.680 93.53 0.291

- W53 0.636 0.680 93.53 0.291
(40MHz)

W56 0.636 0.680 93.53 0.291

50211 W52 0.324 0.368 87.95 0.558

-.Lac W53 0.324 0.368 87.95 0.558
(80MHz)

W56 0.324 0.368 87.95 0.558

Note: DCF = 10log(1/x)

4.4.2 Calculation method

[150 kHz to 25 GHz]
Emission level = Reading + (Ant. factor + Cable system loss - Amp. Gain)
Margin = Limit - Emission level

Example:

Detector: Peak

Limit @ 5147.0 MHz: 74.0 dBuV/m (Peak Limit)

S.A Reading = 40.9 dBuV Cable system loss = 16.4 dB
Result = 40.9 + 16.4 = 57.3 dBuV/m

Margin = 74.0 - 57.3=16.7 dB
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4.4.3 Limit

(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the 5.15-5.35 GHz band
shall not exceed an EIRP of -27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the 5.15-5.35 GHz band
shall not exceed an EIRP of -27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725GHz band: all emissions outside of the 5.47 5-5.725 GHz
band shall not exceed an EIRP of -27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band: all emissions within the frequency range from the
band edge to 10 MHz above or below the band edge shall not exceed an EIRP of -17 dBm/MHz; for
frequencies 10 MHz or greater above or below the band edge, emissions shall not exceed an EIRP of -27
dBm/MHz.

Frequency Field strength Distance
[MHz] [uVv/m] [dBuV/m] [m]
0.009-0.490 2400/ F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000 / F [kHZ] 20logE [uV/m] 30
1.705-30 30 29.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3

Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000 MHz, the field strength limits are based on average detector,
however, the peak field strength of any emission shall not exceed the maximum permitted average limits, specified
above by more than 20dB under any condition modulation.
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444 Test data
Date . 25-November-2021
Temperature . 226 [C]
Humidity : 28.6 [%] Test engineer
Test place :  3m Semi-anechoic chamber Chiaki Kanno
Date . 26-November-2021
Temperature . 224 ['C]
Humidity : 40.0 [%] Test engineer
Test place : 3m Semi-anechoic chamber Chiaki Kanno
4.4.4.1 Restricted Bandedge
[IEEE802.114]
5.2 GHz Band, Channel Low
Horizontal
Peak Average
Specirum (ER Soe? O[S ) [7)
Ref Level 11590 cBpy Offset 11.20d2 @ RBW 1 MHz Ref Level 11590 dBpy Offset 11.20d2 @ RBW 1 MHz
jo Att 15 d8 & SWT 100 ms & VBW 3 MHZ  Mode Auto Sweep |= Att 15 d2 & SWT 100 ms & VBW 3 MHz Meode Auto Sweep
@ 1Pk View SGL Count 300/300
M2[1] 63.68 dppy| [@15a Avolog
Theie - i . et sinanan o
100 e s N . T 5.150000 orie
90 dBp / \l — 7
s
80 dByiY J i e (" \
D1 74.000 dB |( } r \
70 dBpiv o
B0 By 50 o J j
50 dBp waﬂu& D1 S4.000 EWI ML J \
40 dBpiv 40 dBpv
30 dBpi 30 dBpi
20 dBpiv 20 dBpiv
CF 5.1 GHz ID_DI pts Span 200.0 MHz2 EI’( 3.0 GHz ID_DI pts Stop 5.2 GHz
)il 7 Messurin P T T 4 ) ) Ready [TTTTTTTE i
Vertical
Peak Average
Specirum (EE soe O[S ) [
Ref Level 11590 dByy Offset 11.20d2 » RBW 1 MHz Ref Level 11590 dBpy Offset 11.20d2 @ RBW 1 MHz
jo Att 15 dB & SWT 100 ms & VBW 3 MHz  Mode Autc Sweep |= Att 15 d2 & SWT 100 ms & VBW 3 MHz Meode Auto Sweep
@ 1Pk View SGL Count 300/300
m2[1] 63.64 dBpv| [®@152 Avolog
Ther o N et i
5.150000 GHz| mM1[1] 48.27 dBpy|
100 dBpt {GHBLA 5.150000 GHz|
90 dBLY / M“L\\\ P
00 dBpv 80 dpy
D1 74.000 dey {J ‘L o ( \
70 dep EEs i l 70 dByiv
. al RN T S 7 s ’J I\
50 dop r;\gm D1 S4.000 dey ?_VI‘, M'l A kL‘w
40 dRpiv 40 dBpv
30 dep 30 dBpi
20 dBpiv 20 dBpiv
Eﬂ 5.0 GHz 1|]_III1 pts Stop 5.2 GHz EI’( 9.0 GHz ID_DI pts Stop 5.2 GHz
;! | Messuring...  QUALARALD @6 4 ) ] Ready [T ] 4
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Spectrun 5 @ i sz O Se)  [¥]
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Spectrum (%) | Spectrum 2 (X (%) a
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[IEEE802.11n (HT20)]

5.2 GHz Band, Channel Low
Horizontal
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[IEEE802.11n (HT20)]

5.3 GHz Band, Channel High
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[IEEE802.11n (HT40)]

5.2 GHz Band, Channel Low

Spectrum (%) | Spectrum 2 (X (%) a
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5.3 GHz Band, Channel High
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[IEEE802.11n (HT40)]

5.6 GHz Band, Channel Low
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[IEEE802.11ac (VHT80)]

5.2 GHz Band, Channel Low
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[IEEE802.11ac (VHT80)]

5.3 GHz Band, Channel High
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[IEEE802.11ac (VHT80)]

5.6 GHz Band, Channel Low

&

Japan

Spectrum (%) | Spectrum 2 (X (%) a
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4.4.4.2 Non-Restricted Bandedge
[IEEE802.114]

5.6 GHz Band, Channel High (140)
Peak

Spectrum (x) Spectrum N (x)
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[IEEE802.11n (HT20)]

5.6GHz Band, Channel High (140)
Peak

Japan

Horizontal Vertical
Spectrum (x) Spectrum N (x)
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s att 15d3 @ SWT 100 ms @ VBW 3 MHz  Mode Autc Sweep o Att 154d8 @ SWT 100 ms @ VBW 3 MHz Mode Autc Sweep
[@ 17k View [@ 17k View
M2[1] 64.33 dBpv| M2[1] 64.17 dBpv|
110 dp 5.980400 GHz| |l ;10 py 5.874110 GHz|
M1[1] 62.41 dBpY, M1[1] 62.73 dBpY,
5.850000 GHz| 5.850000 GHz|
100 dBy, { \ 100 dBy,
90 dBL \ 90 dBL ( ]
0 B J ‘ a0 dBp T \
70 dep 70 depy
01 68200 d L1 D1 68200 d
1 ”Jl ih M1 T+ 1 ul M1 ™
0 . Nt 4 l, ¥ it s TR N . k T 2 T " bk byl
B0 B COR:Y
50 dBp 50 dBp
40 dBpiv 40 dBpiv
30 depw 30 dep
20 dBpiv 20 dBpiv
Start 5.65 GHz 1001 pts 5top 6.0 GHz Start 5.65 GHz 1001 pts 5top 6.0 GHz
S — — S — — ——
;! | Meas 2 ;! | Mea - EEREN e 2

Page 78 of 179




Document Number: JPD-TR-21258-0

[IEEE802.11n (HT40)]

5.6GHz Band, Channel High (134)
Peak

Japan

Spectrum (x) Spectrum (x)
RefLevel 117.00 dBpv  Offset 12,00 d2 @ RBW 1 MHz RefLevel 117.00 dBpv  Offset 12,00 d2 @ RBW 1 MHz
s att 158 @ SWT 100 ms @ VAW 3 MHz  Mode Autc Sweep o Att 154d8 @ SWT 100 ms @ VBW 3 MHz Mode Autc Sweep
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RefLevel 117.00 dBpv  Offset 12,10 d2 @ RBW 1 MHz RefLevel 117.00 dBpv  Offset 12,10 d2 @ RBW 1 MHz
s att 15d3 @ SWT 100 ms @ VBW 3 MHz  Mode Autc Sweep o Att 154d8 @ SWT 100 ms @ VBW 3 MHz Mode Autc Sweep
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[IEEE802.11ac (VHT80)]
5.6GHz Band, Channel High (122)
Peak
Horizontal Vertical
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4.4.43 Radiated Emissions

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

19-November-2021

22.2 [°C]

31.3 [%]

3m Semi-anechoic chamber

24-November-2021

21.8 [°C]

28.9 [%]

3m Semi-anechoic chamber

25-November-2021

22.6 [°C]

28.6 [%]

3m Semi-anechoic chamber

29-November-2021

20.8 [°C]

25.9 [%]

3m Semi-anechoic chamber

1-December-2021

23.9 [°C]

28.9 [%]

3m Semi-anechoic chamber

2-December-2021

23.4 [°C]

27.0 [%]

3m Semi-anechoic chamber

3-December-2021

17.7 ['C]

27.1 [%]

3m Semi-anechoic chamber

7~8-December-2021

22.7 [°C]

27.6 [%]

3m Semi-anechoic chamber

9~10-December-2021

22.9 [°C]

28.7 [%]

3m Semi-anechoic chamber

10~11-December-2021
23.1 [°C]

26.4 [%]

3m Semi-anechoic chamber

TUV SUD Japan Ltd.

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Chiaki Kanno

Chiaki Kanno

Chiaki Kanno

Chiaki Kanno

Chiaki Kanno

Chiaki Kanno

Chiaki Kanno

Chiaki Kanno

Chiaki Kanno

Chiaki Kanno
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[IEEE802.114]
(5.2 GHz Band)

Mode Channel Frequency | Frequency [ ANT | Detector | Reading | C.F DCF Result Limit Margin

(MH2) (MH2) HV | PK/AV | (dBupV) | (dB) (dB) (dBpVv/m) | (dBuV/m) (dB)

36 5180 10360.00 | H PK 46.9 11.2 58.1 68.2 10.1

802.11a 40 5200 10400.00 | H PK 46.0 11.3 57.3 68.2 10.9

48 5240 10480.00 | H PK 46.2 11.4 57.6 68.2 10.6

(5.3 GHz Band)

Mode Channel Frequency | Frequency [ ANT | Detector | Reading | C.F DCF Result Limit Margin

(MH2) (MHz) HV | PK/AV | (dBupV) | (dB) (dB) (dBpVv/m) | (dBuV/m) (dB)

52 5260 10520.00 | H PK 46.2 11.5 57.7 68.2 10.5

802.11a 56 5280 10560.00 | H PK 46.6 11.5 58.1 68.2 10.1

’ 64 5320 10640.00 | H PK 47.3 11.7 59.0 74.0 15.0

10640.00 | H AV 325 11.7 | 0.135 44.3 54.0 9.7

(5.6 GHz Band)

Mode Channel Frequency | Frequency [ ANT | Detector | Reading | C.F DCF Result Limit Margin

(MH2) (MHz) HV | PK/AV | (dBupV) | (dB) (dB) (dBpVv/m) | (dBuV/m) (dB)

5466.00 | H PK 50.3 11.8 62.1 68.2 6.1

5467.20 | V PK 50.0 11.8 61.8 68.2 6.4

100 5500 11000.00 | H PK 46.1 12.3 58.4 74.0 15.6

11000.00 | H AV 32.3 12.3 | 0.135 44.7 54.0 9.3

11160.00 | H PK 46.4 12.3 58.7 74.0 15.3

80211a 116 5580 11160.00 | H AV 32.3 12.3 | 0.135 447 54.0 9.3

140 5700 11400.00 | H PK 46.1 12.5 58.6 74.0 154

11400.00 | H AV 31.8 125 | 0.135 444 54.0 9.6

144 5720 11440.00 | H PK 46.4 12.5 58.9 74.0 151

11440.00 | H AV 316 125 | 0.135 44.2 54.0 9.8

Note:

1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission was detected in the receive mode.
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[IEEE802.11n (HT20)]
(5.2 GHz Band)

Mode Channel Frequency | Frequency [ ANT | Detector | Reading | C.F DCF Result Limit Margin

(MH2) (MHz) HV | PK/AV | (dBupV) | (dB) (dB) (dBpVv/m) | (dBuV/m) (dB)

802.11n 36 5180 10360.00 | H PK 46.4 11.2 57.6 68.2 10.6

(ZOMHz) 40 5200 10400.00 | H PK 46.1 11.3 574 68.2 10.8

48 5240 10480.00 | H PK 46.0 11.4 574 68.2 10.8

(5.3 GHz Band)

Mode Channel Frequency | Frequency [ ANT | Detector | Reading | C.F DCF Result Limit Margin

(MH2) (MHz) HV | PK/AV | (dBupV) | (dB) (dB) (dBpVv/m) | (dBuV/m) (dB)

52 5260 10520.00 | H PK 46.3 11.5 57.8 68.2 104

802.11n 56 5280 10560.00 | H PK 48.2 11.5 59.7 68.2 8.5

(20MHz) 64 5320 10640.00 | H PK 47.8 11.7 59.5 74.0 14.5

10640.00 | H AV 32.8 11.7 | 0.153 447 54.0 9.3

(5.6 GHz Band)

Mode Channel Frequency | Frequency [ ANT | Detector | Reading | C.F DCF Result Limit Margin

(MH2) (MH2) HV | PK/AV | (dBupV) | (dB) (dB) (dBpVv/m) | (dBuV/m) (dB)

5464.10 | H PK 50.8 11.8 62.6 68.2 5.6

100 5500 5463.40 | V PK 50.9 11.8 62.7 68.2 5.5

11000.00 | H PK 46.0 12.3 58.3 74.0 15.7

11000.00 | H AV 32.6 12.3 | 0.153 45.1 54.0 8.9

802.11n 116 5580 11160.00 | H PK 464 | 123 58.7 74.0 15.3

(20MHz) 11160.00 | H AV 326 123 | 0.153 45.1 54.0 8.9

140 5700 11400.00 | H PK 46.4 12.5 58.9 74.0 15.1

11400.00 | H AV 32.1 12,5 | 0.153 44.8 54.0 9.2

144 5720 11440.00 | H PK 46.9 12.5 59.4 74.0 14.6

11440.00| H AV 32.1 125 | 0.153 44.8 54.0 9.2

Note:

1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission was detected in the receive mode.
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Document Number: JPD-TR-21258-0

Japan

[IEEE802.11n (HT40)]
(5.2 GHz Band)

Mode Channel Frequency | Frequency [ ANT | Detector | Reading | C.F DCF Result Limit Margin

(MH2) (MHz) HV | PK/AV | (dBupV) | (dB) (dB) (dBpVv/m) | (dBuV/m) (dB)

802.11n 38 5190 10380.00 | H PK 46.6 11.2 57.8 68.2 104

(40MHz) 46 5230 10460.00 | H PK 46.2 11.4 57.6 68.2 10.6

(5.3 GHz Band)

Mode Channel Frequency | Frequency [ ANT | Detector | Reading | C.F DCF Result Limit Margin

(MH2) (MHz) HV | PK/AV | (dBupV) | (dB) (dB) (dBpVv/m) | (dBuV/m) (dB)

802.11n 54 5270 10540.00 | H PK 46.2 11.5 57.7 68.2 10.5

(40MH2) 62 5310 10620.00 | H PK 47.8 11.7 59.5 74.0 14.5

10620.00 | H AV 32.7 11.7 | 0.291 44.7 54.0 9.3

(5.6 GHz Band)

Mode Channel Frequency | Frequency [ ANT | Detector | Reading | C.F DCF Result Limit Margin

(MH2) (MH2) HV | PK/AV | (dBupV) | (dB) (dB) (dBpVv/m) | (dBuV/m) (dB)

5467.20 | H PK 50.4 11.8 62.2 68.2 6.0

102 5510 5463.00 | V PK 50.9 11.8 62.7 68.2 5.5

11020.00 | H PK 46.8 12.3 59.1 74.0 14.9

11020.00 | H AV 32.8 12.3 | 0.291 454 54.0 8.6

802.11n 110 5550 11100.00 | H PK 463 123 58.6 74.0 154

(40MHz) 11100.00 | H AV 323 123 | 0.291 449 54.0 9.1

134 5670 11340.00 | H PK 46.8 12.4 59.2 74.0 14.8

11340.00 | H AV 32.0 124 | 0.291 447 54.0 9.3

142 5710 11420.00 | H PK 46.4 12.5 58.9 74.0 15.1

11420.00| H AV 32.0 125 | 0.291 44.8 54.0 9.2

Note:

1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission was detected in the receive mode.
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Document Number: JPD-TR-21258-0

[IEEE802.11ac (VHT80)]
(5.2 GHz Band)

Japan

Mode Channel Frequency | Frequency [ ANT | Detector | Reading | C.F DCF Result Limit Margin
(MHz) (MHz) HV | PK/AV | (dBuV) | (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
802.11ac
(80MH2) 42 5210 10420.00 | H PK 46.3 11.3 57.6 68.2 10.6
(5.3 GHz Band)
Mode Channel Frequency | Frequency [ ANT | Detector | Reading | C.F DCF Result Limit Margin
(MHz) (MHz) HV | PK/AV | (dBuV) | (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
802.11ac
(8OMH?) 58 5290 10580.00 | H PK 47.1 11.6 58.7 68.2 9.5
(5.6 GHz Band)
Mode Channel Frequency | Frequency [ ANT | Detector | Reading | C.F DCF Result Limit Margin
(MHz) (MHz) HV | PK/AV | (dBuV) | (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
5469.80 | H PK 50.7 11.8 62.5 68.2 5.7
106 5530 5461.00| V PK 50.8 11.8 62.6 68.2 5.6
11060.00| H PK 46.5 12.3 58.8 74.0 15.2
802.11ac 11060.00 | H AV 328 | 123 | 0.558 45.7 54.0 8.3
(80MHz) 122 5610 11220.00 | H PK 469 |12.4 59.3 74.0 147
11220.00| H AV 32.2 12.4 | 0.558 45.2 54.0 8.8
138 5690 11380.00| H PK 46.8 125 59.3 74.0 14.7
11380.00| H AV 32.2 12.5 | 0.558 45.3 54.0 8.7
Note:

1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]

2. No emission was detected in the receive mode.
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Document Number: JPD-TR-21258-0

Japan

4.4.4.4 Measurement chart

Transmission mode

[11a]
W52 / Channel Low
BELOW 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E
EUT : Tablet Operator : C.Kanno
Model No. : KC-T304C Temp,Hum : 20.8[C] 25.9[%]
Serial No. : 2695300163 Notel : CH:36 5180MHz
Test mode : WLAN_11a W52_Tx_ch:Low Note2 ?

[dB(z V/m)]
60

T A : T T 1 T 11| <FCCB3m>
- | | [ | | | | [ Limit(QP)
C [ A | i L0010 <14MHzTx W52 11a Low>
50—+ e s T S Feak level(H,PK)
- | 1 | o | 1 1 1 | o — Peak level(V,PK)
- ! ! 1ok b ! ; | : — —S—— Emission level(H,QP)
B I oo i T I I [ N —>—— Enmission level(V,QP)
40 1T T T T — T
- 1 1 1 1 1 I 1 I I I 1 I 1 1
= 1 1 1 1 1 I 1 I I I 1 I 1 1
- 1 1 1 1 1 I 1 I I I 1 I 1 1
'T_: L 1 1 1 1 1 | 1 1 | 1 1 | 1 1
R S b
— _ 1 1 1 1 1 | 1 | | | 1 | 1 1
- 1 1 1 1 1 I 1 I I 1 1 I 1 1
=5 1 1 1 1 1 | I I I I 1 I 1 1
L. 1 | 1 1 1 | 1 | | I 1 | 1
20 —H——— i : Tk ]
1 1 1 1 1 I I I I 1 1
1 1 1 1 1 I I I 1 1
b ' oo
10 ki e R
: 1 I I I I 1 I 1 1
C T R R R i i i T A
L 1 1 1 1 1 I 1 I I I 1 I 1 1
0 1 1 1 1 1 1 1 1 1 1 1 1 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.t Result Limit Margin Height Angle Remark
P QP P QP
[MHz] [dB(pV)] [dB(1/m)] [dB(uV/m)] [dB(puV/m)] [dB] [em] ° ]
1 48.000 V 45.3 15.7 29.6 40.0 10. 4 100.0 0.0
2 410.900 H 41.5 11.3 30.2 46.0 15.8 100.0 270.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.

TUV SUD Japan Ltd. Page 801179




Document Number: JPD-TR-21258-0

Japan
[11a]
W52 / Channel Low
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : C.Kanno
Model No. : KC-T304C Temp,Hum,Atm : 22.2[C] 31.3[%]
Serial No. : 2695300163 Notel : ch:36_5180MHz
Test mode : WLAN_W52_11a_Tx_Low Note2 4
[dB( 2 V/m)]

120

FCC E_GHz(Peak_Only)_3m>
110 Limit(PK)

E i i i i o
- 1 1 | I | 1 | | —
= | | | T 01 GHz_Tx W52_11a Low>
100 | ! S S PR S Peak level(H,PK)
E 1 1 | | | 1 [ Peak level(V,PK)
90 E . : : ; — Emission level(H,PK)
C 1 1 1 I I 1 I I
80 F T T T e e
= | 1 1 1 1 | I
70 E : : : T —
— C 1 1 1 | 1 1 | |
; (JO : 1 1 | | 1 | |
= E _‘-_.._L-.."-*....J......ui?iiiillf""f I
ST E E : M
o | 1 | 1 |
40 E i i i —
E I 1 1 I I 1 I I
30 £ | e
E 1 1 1 I 1 1 I I
2 E : —
= 1 1 1 | | 1 | |
10 E i i : T
= 1 1 I I I 1 I I
0 C 1 1 1 1 1 1 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]

Final Result

No. Frequency (P) Reading c.ft Result Limit Margin Height Angle Remark
o PK PK PK ( )
[MHz] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(pV/m)] [dB] [cm] [° ]
1 10360.000 H 46.9 11.2 58.1 68. 2 10.1 100. 0 128.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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[11a]
W52 / Channel Middle
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E
EUT : Tablet Operator : C.Kanno
Model No. : KC-T304C Temp,Hum : 20.8[C] 25.9[%]
Serial No. : 2695300163 Notel : CH:40 5200MHz
Test mode : WLAN_11a_ W52_Tx_ch:Mid Note2 -
[dB( u \ m)]
O T T T ! T 1 1 1 11| (FCCB3w
- 1 1 [ I 1 | | | [ I R Limit(QP)
C [ T T A | i b4 a1 i <15.MHzTx W52 11a Mid>
s f—4—4—1 1 1 e s T S S Feak level(H,PK)
- | | | [ | | | | | ' —  Peak level(V,PK)
r H N S S i . ; — ——&— Emission level(H,QP)
L l | [ T | | | [ I | —>—— Enmission level(V,QP)
40 11 T I I ——TTT
' 1 I 1 1 1 I 1 I I 1 1 I 1 1
- 1 I 1 1 1 I 1 I I 1 1 I 1 1
L 1 I 1 1 1 I 1 I I 1 1 I 1 1
-E‘ [ 1 | 1 1 1 | 1 1 | 1 1 | 1 1
z 30 — : l T
- _ 1 | 1 1 1 1 1 | | 1 1 | 1 1
- I I 1 1 1 I 1 I I 1 1 I 1 1
- 1 | 1 1 1 I I I I ) 1 I 1 1
3 1 I 1 1 1 I 1 | I 1 1 I 1
20—ttt T
1 I 1 1 1 I ] I I 1 1
1 | 1 1 1 1 | I 1 1
1 | 1 1 1 1 1 I 1 | 1 1
I 1 1 1 I 1 I I 1 1
10 ' | T+
o 1 I I I 1 1 | 1 1
= 1 | 1 1 1 1 1 | | 1 1 | 1 1
- 1 I 1 1 1 I 1 I I 1 1 | 1 I
- 1 I 1 1 1 I 1 I I I 1 I 1 1
0 1 1 1 1 1 1 1 1 1 1 1 1 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.t Result Limit Margin Height Angle Remark
P QP i QP QP
[MHz] [dB(pV)] [dB(1/m)] [dB(uV/m)] [dB(suV/m)] [dB] [em] [° ]
1 48.000 'V 44.5 15. 7 28.8 40.0 11.2 100.0  299.0
2 410.900 H 41.3 11..3 30.0 46.0 16.0 100.0 262.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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Document Number: JPD-TR-21258-0

Japan
[11a]
W52 / Channel Middle
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : C.Kanno R
Model No. : KC-T304C Temp,Hum,Atm : 22.2[°C] 31.3[%]
Serial No. : 2695300163 Notel : ch:40_5200MHz
Test mode : WLAN_W52_11a_Tx_Mid Note2 :
[dB( 2 V/m)]
120 E ; i B j 1 H v FCC E_GHz(Peak_Only)_ 3m>
110 E ! ! ! — Limit(PK)
E l I | | | 1 [ 02_GHz_Tx_W52_11a Mid>
100 E ! ! ! S S S S ———  Peak level(H,PK)
E l l I | | 1 [ Peak level(V,PK)
90 E : ! ) C ] L. Emission level(H,PK)
E 1 1 1 1 I 1 I I
80 E T T : T
C I | I I I 1 | |
70 E : — 0
- | S — ™
- - 1 1 1 | |
50 & ; i I L iy’
E 1 I I I I 1 I |
40 E ; ; ] —
= 1 1 | 1 ] 1 I I
30 £ i i i ]
E | | | I I 1 I I
20 F ] i i — 1
E I I I I I 1 I I
10 £ i l l T
= 1 1 1 1 1 1 I I
U o 1 1 1 1 1 1 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading e.f Result Limit Margin Height Angle Remark
PK KK ) PK (
[MHz] [dB(uV)] [dB(1/m)] [dB(xV/m)] [dB(uV/m)] [dB] [cm] [°]
1 10400.000 H 46.0 11.3 57.3 68. 2 10.9 100.0 58.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-21258-0

Japan
[11a]
W52 / Channel High
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E
EUT : Tablet Operator : C.Kanno R
Model No. : KC-T304C Temp,Hum : 20.8[C] 25.9[%]
Serial No. : 2695300163 Notel : CH:48 5240MHz
Test mode : WLAN_11a_W52_Tx_ch:High Note2 z
[dB( \m)]
Ll T A ! 1T 1 1 1 11| FCCB3w
L 1 1 [ T T | I I I [ I | Limit(QP)
C [ T T A | | i1 1 1 1 1] <16.MHz.Tx W52 11a High>
50 f—t— 1+ bbb L L Peak vl
o | | | [ | | | | | [ — Peak level(V,PK)
r i - I . i , — —&—— Emission level(H,QP)
- ! ! [ T ! ! | [ | —>—— Enmission level(V,QP)
40 —T—T—T—TT i T —— T
r 1 1 1 1 1 | I | | I 1 1 1 1
o 1 1 I I I I I I | | 1 1 1 I
= 1 1 I I I | I | | | 1 1 1 I
T« [ 1 1 1 1 1 | 1 | 1 | 1 1 1 1
z 30 — T : I T
- _ 1 1 1 1 1 | 1 | | 1 1 1 1 1
- 1 1 I I I | I | | I 1 1 | I
L 1 1 1 1 1 I I I | | 1 | 1 |
[ 1 1 I 1 1 | I | | I 1 1 1
20 — i l T ;
1 1 I I I | I | | 1 I
1 1 I I I | | 1 | 1 I
" ' A
10 | T
o 1 I I I I 1 1 1 1
r 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 I 1 I | I 1 1 1 I
L 1 1 I I I | I | I | 1 1 ] I
0 1 1 1 1 1 1 1 1 1 1 1 1 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading L Result Limit Margin Height Angle Remark
QP QP X QP QP
[MHz] [dB(pV)] [dB(1/m)] [dB(pxV/m)] [dB(pxV/m)] [dB] [cm] [°]
1 48.000 'V 44.5 15. 7 28.8 40.0 11.2 100. 0 0.0
2 410.900 H 41.2 11.3 29.9 46.0 16.1 100.0 270.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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Document Number: JPD-TR-21258-0

Japan
[11a]
W52 / Channel High
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : C.Kanno
Model No. : KC-T304C Temp,Hum,Atm : 22.2[°C] 31.3[%]
Serial No. : 2695300163 Notel : ch:48 5240MHz
Test mode : WLAN_W52_11a_Tx_High Note2 y

[dB(u V/m)]
120

FCC E_GHz(Peak_Only) 3m>
— Limit(PK)
03_GHz_Tx_W52_11a High
Peak level(H,PK)
Peak level(V,PK)
Emission level(H,PK)

110

100

LB LR LR AN LA

Level
w (=23
S &
\

T
I
|
T
|
|
T
|
{
T
1
1
T
1
|
T
1
I
T

.
I
|
T
|
|
T
|
I
T
|
|
T
I
|
|
I
' i,,...—w’”
T

1 l r
|
I
I
I
|
|
I
|
|
I
|
!
|
I
1

1
1 1 ]
o | | | I |
40 E ] i — ]
E | 1 I 1 I
0 ! : ———
E I I 1 1 I
20 F i i — i
E 1 | 1 I I
10 £ : : — {
E 1 1 1 1 1
0 C 1 1 1 1 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading P 4 Result Limit Margin Height Angle Remark
) PK L ) PK K
[MHz] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm] ° 1]
1 10480.000 H 46. 2 11.4 57.6 68. 2 10.6 100. 0 78.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-21258-0

Japan
[11a]
W53/ Channel Low
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E
EUT : Tablet Operator : C.Kanno ;
Model No. : KC-T304C Temp,Hum : 20.8[C] 25.9[%]
Serial No. : 2695300163 Notel : CH:52 5260MHz
Test mode : WLAN_11a_ W53_Tx_ch:Low Note2 H
[dB(x V/m)]
W7 T 1 7] ! T T 1 T 11| <FCCB3m>
- | 1 [ T T | 1 | | [ I | ——  Limit(QP)
C A i i L1 0 11 1 <17MHz.TxW53_11a Low>
50 N i S S N S Peak level(H, PK)
o | | 1 [ | 1 1 1 | [ Peak level(V,PK)
r i ' I ! H : : — —S—— Emission level(H,QP)
B ! ! | : ! ! ! bk —>—— Enmission level(V,QP)
40 T T T T T T T T T T | —
r 1 1 1 1 1 I 1 I I I 1 1 1 1
o 1 1 1 1 1 I I I I I 1 1 1 1
= 1 1 1 1 1 I 1 I I I 1 1 1 1
_— L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
E s (RN
—_ - 1 1 1 1 1 | 1 | | 1 1 1 1 1
- 1 1 I 1 1 I 1 I I I 1 I 1 1
- 1 1 1 1 1 | I | | 1 1 1 1 1
L 1 1 1 1 1 I 1 I I I 1 1
20—t R
1 1 1 1 1 I 1 I I 1 1
1 1 1 1 ] I | | 1 1 I
1 1 1 1 1 | | I 1 1 1 1
k 1 1 1 1 I I 1 1 1 1
10 - —_—
o 1 I I I 1 1 1 1
r 1 1 1 1 1 | 1 | | 1 1 1 1 1
- 1 1 1 1 1 I 1 I I I 1 1 I I
- 1 1 1 1 1 I 1 I I I 1 I 1 1
0 1 1 1 1 1 1 1 1 1 1 1 1 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading (% Result Limit Margin Height Angle Remark
QP QP i QP QP
[MHz] [dB(u V)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm] [ ]
1 48.000 V 43.9 15.7 28.2 40.0 11.8 100.0 0.0
2 410.900 H 41.0 11.3 29.7 46.0 16. 3 100.0 265.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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Document Number: JPD-TR-21258-0

Japan
[11a]
W53/ Channel Low
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : C.Kanno
Model No. : KC-T304C Temp,Hum,Atm : 22.2[°C] 31.3[%]
Serial No. : 2695300163 Notel : ch:52_5260MHz
Test mode : WLAN_W53_11a_Tx_Low Note2 H
[dB(x V/m)]

120

FCC E_GHz(Peak_Only) 3m>
Limit(PK)
<04_.GHz_Tx_W53_11a_Low>
— Peak level(H,PK)
Peak level(V,PK)
Emission level(H,PK)

110

100

LR LS LN AR LRR

T
I
|
T
I
|
T
1
|
T
I
|
T
I
|
T
|
1
T

I |
1 I
I |
T T
I |
1 !
[ ]
I |
I} !
1 I
1 I
| |
I ]
I |

TTTT TIT T TT T T[T TITToT

Level
o o
S &
\

U 1 1
1000.000 2000.000 5000.000 10000.000 18000.000

Frequency [MHz]

Final Result

No. Frequency (P) Reading c.f Result Limit Margin Height Angle Remark
PK Pk K i ,
[MHz] [dB(u V)] [dB(1/m)] [dB(uV/m)] [dB(pV/m)] [dB] [em] ¢ ]
1 10520.000 H 46. 2 11.'6 ot 1 68. 2 10.5 100.0 218.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-21258-0

Japan
[11a]
W53 / Channel Middle
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E
EUT : Tablet Operator : C.Kanno
Model No. : KC-T304C Temp,Hum : 20.8[°C] 25.9[%]
Serial No. : 2695300163 Notel : CH:56 5280MHz
Test mode : WLAN_11a_W53_Tx_ch:Mid Note2 5
[dB(p V/m)]
el O A ! 1 1 1 1 11| FOCB3m
= 1 1 1 [ 1 1 1 1 1 [ — Limit(QP)
C [ T T A | | i1 1 1 1 1] <18MHz.TxW53_11aMid
80—t | e S Peaklevel(H,PK)
- | 1 [ T T | 1 1 1 [ T Peak level(V,PK)
C [T R R R R i \ | —©— Enmission level(H,QP)
B | 1 [ T I T 1 1 1 [ —>—— Emission level(V,QP)
40 —T—T—T—TT l T ——T—TTT
e 1 | 1 1 1 | 1 | | I 1 1 1 I
= | | I | I I I | | | | 1 I I
B | | I | I | I | | | | 1 | I
'T_" L. 1 | 1 1 1 | 1 | | 1 1 1 1 1
e -
- 1 | I 1 I I I | I I I 1 I I
SR : .
20 —h— ! : 1 .
[ | | I I I | | | I I
1 | I I I | | 1 1 I I
v ' [
10 i i T
L T i ; I S T R
- 1 I 1 1 1 I : | | I | 1 | I
- 1 | I I I I I | | | I 1 I I
0 1 1 1 1 1 1 1 1 1 1 1 1 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.ft Result Limit Margin Height Angle Remark
QP ) QP X QP QP )
[MHz] [dB(nV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm] [* ]
1 48.000 V 43.9 15.7 28.2 40.0 11.8 100. 0 0.0
2 410.900 H 41. 1 11.3 29.8 46.0 16. 2 100.0 270.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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Document Number: JPD-TR-21258-0

[11a]

W53 / Channel Middle

ABOVE 1GHz

Company name

EUT

Model No.

Serial No.

Test mode

[dB(z V/m)]
120

: KYOCERA Corporation
: Tablet

: KC-T304C

: 2695300163

: WLAN_W53_11a_Tx_Mid

Standard
Operator
Temp,Hum,Atm
Notel

Note2

: FCC Part.15 subpart E
: C.Kanno

: 22.2['C] 31.3[%]

: ch:56_5280MHz

110

FCC E_GHz(Peak_Only)_3m
Limit(PK)

<05_GHz_Tx_W53_11a Mid
Peak level(H,PK)

100

Peak level(V,PK)
Emission level(H,PK)

UL LS LN AR LA

E—

Japan

Level
o o
S o
\

1
1 ] ]
- | | | 1 |
40 E i i — I
E I I I 1 I
30 E i i — i
E | | | | |
20 F i i — i
: : | RN
10 e T T 1 T 1
= 1 1 I 1 I
0 = 1 1 1 1 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.t Result Limit Margin Height Angle Remark
PK KK PK ( i
[MHz] [dB(nV)] [dB(1/m)] [dB(uV/m)] [dB(puV/m)] [dB] [cm] >3
1 10560.000 H 46. 6 11.5 58.1 68. 2 10. 1 100.0 191.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-21258-0

Japan
[11a]
W53/ Channel High
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E
EUT : Tablet Operator : C.Kanno
Model No. : KC-T304C Temp,Hum : 20.8[C] 25.9[%]
Serial No. 1 2695300163 Notel : CH:64 5320MHz
Test mode : WLAN_11a_W53_Tx_ch:High Note2 g
(dB(p V/m)]
O T T 1] ! T T 1 T 17| <FCCB3m>
- 1 1 [ | 1 1 | [ | —— Limit(QP)
C A A | i L0 4 11 i [] <19MHz.TxW53_11a High
s f—t— 1 1 : T S S Peak level(H,PK)
- | | [ T T I | | | [ I R Peak level(V,PK)
r : TR i : . I T ——S—— Emission level(H,QP)
L i I [ T | I | [ —>»—— Enmission level(V,QP)
40 T T T T
F I I 1 1 1 I 1 I I I 1 1 1 I
- | | I 1 | I I | | I 1 1 1 I
= | | I 1 I I I | I I 1 1 1 1
—_ L | 1 1 1 1 1 1 1 | 1 1 1 1 1
z 30 — 1 I T T
| r 1 1 1 1 [ | 1 1 | 1 1 1 |
r | | I 1 I I I | | I 1 | ] I
- I I 1 1 1 I I | | | 1 | ] |
- | | I 1 I I I | | | 1 | |
‘)U | | 1 1 1 | | | | | 1
- A | i P T
| I I 1 I I | 1 1 I
| | 1 1 1 1 | 1 1 1 1 1
| | 1 1 1 I | 1 1 1 1
10 | ' T
r | I | | | 1 | I I
r ] | 1 1 1 1 1 | | 1 1 | 1 1
|- | | 1 1 1 I 1 | I I 1 1 1 I
- | | I 1 1 I I I | I L 1 1 1
0 1 1 1 1 1 1 1 1 1 1 1 1 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.ft Result Limit Margin Height Angle Remark
§ P QP ) QP QP
[MHz] [dB(nV)] [dB(1/m)] [dB(uV/m)] [dB(suV/m)] [dB] [cm] [° ]
1 48.000 V 43.5 15. 7 27.8 40.0 12.2 100. 0 0.0
2 410.900 H 41.0 11.3 29.7 46.0 16.3 100.0 279.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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Document Number: JPD-TR-21258-0

Japan
[11a]
W53 / Channel High
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : C.Kanno )
Model No. : KC-T304C Temp,Hum,Atm : 2[C] 31.3[%]
Serial No. : 2695300163 Notel :64_5320MHz
Test mode : WLAN_W53_11a_Tx_High Note2

[dB(z V/m)]
120

- i i i i R FCC E_GHz_3m
110 E | | | | | 1 [ Limit(PK)
= i i i R — Limit(AV)
100 E ; ! : R S S S 06.GHz.Tx W53_11a High>
F ! ! | | | I Peak level(H,PK)
90 E ' : . ; — 2 Peak level(V,PK)
E 1 I | | | [ Emission level(H,PK)
80 E T T T T T —— Emission level(H,AV)
- ] ] ] | ] 1 | |
70 E I I I T
—_ E 1 1 1 1 1 1 1 1
z 60F : ' : o
D = e — — gl -
P : ! & T rG
40 F i I : ———
E I I I | | 1 I I
30 £ : R
C | I I | | 1 | |
2 | I
E I I I | I 1 | |
10 F i i i R R e
= I I I | I 1 I I
0 C 1 1 1 1 1 1 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading e.f Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV
[MHz) [aB(uV)] [dB(uV)] [dB(1/@)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [em] 1
1 10640.000 H 47.3 32.5 1.7 59.0 44.2 74.0 54.0 15.0 9.8 100.0 172.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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